

## Management of a COPD Exacerbation

### A. Outpatient

1. Beta agonists short acting
2. Prednisone 40 mg daily (or equivalent) for 5 days (1, 2)
3. Antibiotics- not universally indicated for outpatient management, though patients treated with antibiotics as outpatient for COPD exacerbation have lower relapse rate than those not given antibiotics (3).
  - a. GOLD recommends in patients with moderate to severe exacerbations marked by 2 of the following 3 symptoms: increased dyspnea, increased cough volume or increased cough purulence. (4)
  - b. In uncomplicated patients (none of the following risk factors: <65 years old, FEV1 > 50%, < 2 exacerbations a year, no ischemic cardiac disease), recommend targeting likely pathogens (*Haemophilus influenzae*, *Moraxella catarrhalis*, *Streptococcus pneumoniae*): macrolide (azithromycin), doxycycline, bactrim or cephalosporin for 5-7 days in uncomplicated patients (4).
  - c. In complicated patients (one or more risk factor: <65 years old, FEV1 > 50%, < 2 exacerbations a year, no ischemic cardiac disease) use a respiratory quinolone (levofloxacin or moxifloxacin) or augmentin. If suspect *Pseudomonas*, consider ciprofloxacin, depending on local resistance patterns(5).

### B. Inpatient

1. Oxygen- titrate to SpO2 88-92% (results in lower mortality than non-titrated oxygen) (6).
2. Beta agonist (albuterol 2.5 mg in 3 ml) nebulized or 4-8 puffs (90 mcg per puff) every 1-4 hours as needed. Use air with nebulizer or limit oxygen derived treatments to six minutes to avoid hypercapnea (7, 8).
3. Prednisone 40 mg a day for 5 days. No proven benefit to longer duration or IV. Though most accept using IV steroids in severe COPD exacerbation particularly if marked by respiratory failure. (9)
4. Antibiotics should be used (Rothberg MB et al JAMA 2010- Abx improves mortality and readmission for copd and need for subsequent MV). Especially for patients on a MV or admitted to an ICU. (10, 11)
5. For respiratory failure, non-invasive ventilation (NIV) is preferred over intubation decreased mortality and subsequent intubation rates (12)
6. Post hospitalization, GOLD recommends follow up visit within 30 days and at 3 months to reduce re-admission, ensure return to baseline, evaluate for co-morbidities and consider preventive medications

1. Leuppi JD, Schuetz P, Bingisser R, Bodmer M, Briel M, Drescher T, Duerring U, Henzen C, Leibbrandt Y, Maier S, Miedinger D, Muller B, Scherr A, Schindler C, Stoeckli R, Viatte S, von Garnier C, Tamm M, Rutishauser J. Short-term vs conventional glucocorticoid therapy in acute exacerbations of chronic obstructive pulmonary disease: the REDUCE randomized clinical trial. *JAMA* 2013; 309: 2223-2231.
2. Aaron SD, Vandemheen KL, Hebert P, Dales R, Stiell IG, Ahuja J, Dickinson G, Brison R, Rowe BH, Dreyer J, Yetisir E, Cass D, Wells G. Outpatient oral

- prednisone after emergency treatment of chronic obstructive pulmonary disease. *N Engl J Med* 2003; 348: 2618-2625.
3. Adams SG, Melo J, Luther M, Anzueto A. Antibiotics are associated with lower relapse rates in outpatients with acute exacerbations of COPD. *Chest* 2000; 117: 1345-1352.
  4. Vogelmeier CF, Criner GJ, Martinez FJ, Anzueto A, Barnes PJ, Bourbeau J, Celli BR, Chen R, Decramer M, Fabbri LM, Frith P, Halpin DM, Lopez Varela MV, Nishimura M, Roche N, Rodriguez-Roisin R, Sin DD, Singh D, Stockley R, Vestbo J, Wedzicha JA, Agusti A. Global Strategy for the Diagnosis, Management, and Prevention of Chronic Obstructive Lung Disease 2017 Report. GOLD Executive Summary. *Am J Respir Crit Care Med* 2017; 195: 557-582.
  5. Miravittles M, Murio C, Guerrero T. Factors associated with relapse after ambulatory treatment of acute exacerbations of chronic bronchitis. DAFNE Study Group. *Eur Respir J* 2001; 17: 928-933.
  6. Austin MA, Wills KE, Blizzard L, Walters EH, Wood-Baker R. Effect of high flow oxygen on mortality in chronic obstructive pulmonary disease patients in prehospital setting: randomised controlled trial. *BMJ* 2010; 341: c5462.
  7. O'Driscoll BR, Howard LS, Davison AG, British Thoracic S. BTS guideline for emergency oxygen use in adult patients. *Thorax* 2008; 63 Suppl 6: vi1-68.
  8. Edwards L, Perrin K, Williams M, Weatherall M, Beasley R. Randomised controlled crossover trial of the effect on PtCO<sub>2</sub> of oxygen-driven versus air-driven nebulisers in severe chronic obstructive pulmonary disease. *Emerg Med J* 2012; 29: 894-898.
  9. Kiser TH, Allen RR, Valuck RJ, Moss M, Vandivier RW. Outcomes associated with corticosteroid dosage in critically ill patients with acute exacerbations of chronic obstructive pulmonary disease. *Am J Respir Crit Care Med* 2014; 189: 1052-1064.
  10. Rothberg MB, Pekow PS, Lahti M, Brody O, Skiest DJ, Lindenauer PK. Antibiotic therapy and treatment failure in patients hospitalized for acute exacerbations of chronic obstructive pulmonary disease. *JAMA* 2010; 303: 2035-2042.
  11. Nouria S, Marghli S, Belghith M, Besbes L, Elatrous S, Abroug F. Once daily oral ofloxacin in chronic obstructive pulmonary disease exacerbation requiring mechanical ventilation: a randomised placebo-controlled trial. *Lancet* 2001; 358: 2020-2025.
  12. Brochard L, Mancebo J, Wysocki M, Lofaso F, Conti G, Rauss A, Simonneau G, Benito S, Gasparetto A, Lemaire F, et al. Noninvasive ventilation for acute exacerbations of chronic obstructive pulmonary disease. *N Engl J Med* 1995; 333: 817-822.